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*1 | 5084020036-9 | Complete Hitch Drawbar 1 39 |5024010007-7 | Smooth Washer 20,3 X 046,5 X 4,75Mm 2

*2 15232010653-2 | Complete Shaft Of Articulation Wheel 1 40 | 6020310598-6 | French Head Pin @3/4” X 75mm 2

*3 1 6020055690-1 | Hydraulic Cylinder "0.D" @1.5/8" X @3.1/2" X 390Mm(Course) X 689Mm(Closed) 1 41 1 6020310595-1 | French Head Pin @1”X 105mm 1

4 | 5498010111-0 | Complete Wheel 11X 15-12 Ply 2 42 1 6020130108-7 | Grease Fitting 1/8" 3

5 15566010002-3 | Complete Stabilizer Rod(540Mm) 1 43 1 6020050116-3 | Cotterpin 1/4" X 2" 4

6 | 5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1 44 1 5432120090-0 | French Head Pin 30,53 X 97Mm 1

7 |15138090001-0 | Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8" 1 45 1 6020390308-4 | Lock Nma - Type "R" #4,5 X 80Mm 3

8 | 5138030004-8 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Small 1 46 | 5024010039-5 | Smooth Washer 026,2 X 44 X 4,75Mm 1133133

9 | 5138040002-6 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Large 1 47 | 6020310421-1 | French Head Pin @9,8 X 6TMm 2

10 | 6020058711-4 | Wrench For Hexagonal Nut 5/8”and 1” 1 48 | 6020311140-4 | Hexagonal Head Bolt 1" X 7" 8F Unc1A Gr5 Rp 4

11 | 5040010166-0 | Complete Hitch Transversal Bar 1 49 |16020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 2

12 1 5040030014-0 | Stabilizer Bar 1 50 | 6020010723-6 | Clamp (Ag3) 6

13 1 5530140010-0 | Support Of Stabilizer Bar (640Mm) 1 51 | 6020010406-7 | Pressure Washer 3/8" Media Industry 3

14 | 5530060020-3 | Hoses Support 1 52 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 4

15 |5352050031-2 | Front Scraper 2.1/2" X 5/8" 41456 7 |54 6020310242-1 Square Head Bolt 3/4" X3.1/2" 10F Unc1A Gr5 Rp 4

16 | 5352050030-4 | Rear Scraper 63,5 X 5/8" 414 5]6 7 | 55| 5348050009-8 | Complete Limiter Of @42 X 49,5Mm 1

17 16020390301-7 | Lock 85,75 X 50Mm 1 56 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 1

18 | 6020310756-3 | Hexagonal Nut 1/2" 12F W Gr5 Ch.3/4" Height 11,00Mm 16 | 16 | 20 | 24 | 28 || 57 | 5348050006-3 | Complete Limiter Of @42 X 25Mm 1

18 | 6020310756-3 | Hexagonal Nut 1/2" 12F W Gr5 Ch.3/4" Height 11,00Mm 28 1 32|36 | 40 | 44 || 58 | 5404010530-4 | Rear/Front Gangs Of Main Frame Gtcr-Cl 1

19 |6020010410-5 | Pressure Washer 1/2" Media Industry 16| 16| 20 | 24 | 28 || 59 | 6020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 3

19 | 6020010410-5 | Pressure Washer 1/2" Media Industry 28 132 |36 | 40 | 44 || 60 | 5022010747-4 | Complete Rear Gang 16 Discs 1

20 | 5024010068-9 | Smooth Washer @13,3 X 35,5 X 3,00Mm 16 1 16 | 20 | 24 | 28 || 60  5022010746-6 Complete Rear Gang 18 Discs 1

20 | 5024010068-9 | Smooth Washer @13,3 X @35,5 X 3,00Mm 28 132 |36 | 40 | 44 || 60 | 5022010745-8 | Complete Rear Gang 20 Discs 1

21 | 6020310144-1 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp Special 16| 16| 20 | 24 | 28 || 60 | 5022010744-0 | Complete Rear Gang 22 Discs 1

21 6020310144-1 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp Special 28 | 32|36 | 40| 44 | 60 | 5022010739-3 | Complete Rear Gang 24 Discs 1

22 | 5558040010-7 | Piston Lock Of 389Mm 1 61 1 5022010743-1| Complete Front Gang 16 Discs 1

23 1 5432010025-1 | Pin @1.1/4" X 215Mm 1 61 | 5022010742-3 | Complete Front Gang 18 Discs 1

24 | 6020030104-0 | Nut @3/8" 16F Unc 1 61 | 5022010741-5 | Complete Front Gang 20 Discs 1

25 | 6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 1 61 | 5022010740-7 | Complete Front Gang 22 Discs 1

26 1 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 13 61 | 5022010735-0 | Complete Front Gang De 24 Discs 1

27 | 6020010420-2 | Pressure Washer 1" Media Industry 13 62 | 6020350424-4 | Rim 10.0 Ply X 15"(Ring 3/8") 2

28 | 5372011085-3 | Hose 3/8" X 6000Mm W/ 1Tcg And 1Trf 1 63 | 60203104181 | Tyre 11X15 Bl 12Ply 2

28 | 5372011086-1 | Hose 3/8" X 6400Mm W/ 1Tcg And 1Trf 1 64 | 6020050362-0 | Inner Tube Pa 15/16 2

29 | 5024010634-2 | Smooth Washer #26,8 X 066,5 X 4,75Mm 181 22| 22|22 22 | 65| 6010600463-6 | Spring Bushing 2

30 | 5558210003-8 | Bolt Lock 8 66 | 5566080078-5 | Rod Of @1" X 565Mm 1

311 6020311195-1 | French Head Bolt 1" X 3.1/4" 8F Unc1A Gr5 Rp Special 8 67 | 5324020001-1 | Guide 049 X 110Mm 1

32 | 5204010537-9 | Hub of Wheel Articulation Shaft 2 68 | 6020250293-0 | Helical Spring @43 X @67 X 157Mm 1

33 | 6020310665-6 | French Head Pin 30,53 X 85mm 1 69 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 2

34 1 5024010061-1 | Smooth Washer #33,5 X @53,5 X 4,75Mm 2 70 | 5432120044-6 | French Head Pin #37,50 X 104Mm Gr3 1

35 | 6020010424-5 | Pressure Washer 1.1/4" Media Industry 2 71 | 5024010232-0 | Smooth Washer #39,8 X 866,5 X 4,75Mm 1

36 | 6020311156-0 | Hexagonal Head Bolt 1.1/4" X 7" 7F Unc1A Gr5 Rp 2 72 | 6020050118-0 | Cotterpin 1/4" X 2.1/2" 1

37 16020310431-9 | Hexagonal Head Bolt 1" X 4" 8F Unc1A Gr5 Rp 1 73 | 6020310784-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.1/4" Height 11,00Mm 4

38 16020050114-7 | Cotterpin 1/4" X 1.1/2" 1 74 |1 6020010513-6 | Plain Washer 820 X @35 X 3Mm 4
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E Code Product description =
1 16020130108-7 | Grease Fitting 1/8" 1
2 6020010420-2 | Pressure Washer 1" Media Industry 2
3 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 2
4 16020311140-4 | Hexagonal Head Bolt 1" X 7" 8F Unc1A Gr5 Rp 2
5 16020050122-8 | Cotterpin 3/8" X 2.1/2" 1
6 | 5024010217-7 | Smooth Washer @39 X @68 X 12,00Mm 1
7 | 5432040003-4 | Square Head Pin 37,5 X 190Mm 1
8 |5136110063-1 | Upper And Lower Plate Of Drawbar 1
9 | 5136016860-7 | Adjustment Upper Plate Of Drawbar 1
10 | 6010600995-6 | Support Type "U" Of Shackle 1
11 | 5084020035-0 | Hitch Drawbar 1
£ A =
] Code Product description =
1 |5232010652-4 | Articulation Wheel Shaft 1
2 |5232010648-6 | Complete Wheel Shaft 2
3 | 5024010347-5 | Smooth Washer #41,5 X #80 X 6,30Mm 2
4 | 5456010030-5 | Hexagonal Nut @1.5/8" 7F With Hole #1/2" 2
5 16020311046-7 | Hexagonal Head Bolt 1/2" X 3/4" 12F W Gr2 Rt 2
6 | 5204060025-6 | Complete Wheel Hub 2
7 | 6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 2
8 | 5096020004-4 | Wheel Hub Cap 2
9 |6020050102-3 | Cotterpin 1/8" X 2.1/2" 2
10 | 6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm 2
11 | 5024010039-5 | Smooth Washer #26,2 X 944 X 4,75Mm 2
12 | 5232010649-4 | Shaft With Lock Wheel 2
13 | 6020310998-1| Hexagonal Head Bolt 9/16" X 2" 18F Unf1A Gr5 Rp 12
14 1 6020130108-7 | Grease Fitting 1/8" 2
15 | 5204010063-6 | Wheel Hub (Spare) 2
16 | 6020310816-0 | Double Conic Hexagonal Nut Of Wheel 9/16" 18F Unf Gr5 Ch.7/8" Height 19,00Mm 12
17 | 6020350056-7 | Bearing 32210 2
18 | 6020350224-1 | Retainer 55,00 X 390,00 X 12,50Mm 2
19 | 6020350080-0 | Bearing 30207 2
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@%“ 1 15144010233-0 | Kit Jacket ©88,9 (3.1/2") x 580mm 1
i 2 |5326010489-2 | Piston Rod 341,27 (1.5/8") x 549mm 1
3 |5236010001-4 | Piston Plung 326,72 X 088,30 X 60,00Mm 1
4 15152010001-0 | Piston Coupling @41,68 X @88,50 X 80MM 1
5 | 5456050001-0 | Piston Nut 1
6 | 5024010323-8 | Smooth Washer 327 X 044,5 X 4,75Mm 1
7 16020310804-7 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm 1
8 6020390042-5 | Plastic Cover Bt-21 2
9 |6020190067-3 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 3.1/2" 1
For spare parts order, please check in the cylinder jacket
(1), the following: - Baldan part number with 11 numbers,
the manufacturer code, name and manufacturer date. 1
« Discs Section ARRRE
a  aaa o
E . . _— O 0 © | N <
K Code Product description = SISIS S
- e || ee| x| e
_ 22 EEE
Lo (CARCRRCERCERC]
T *1 |1 5368010434-0 | Complete Axial (Qil) Front/Rear Bearing Of 292Mm W/Protection For Shaft @2.1/4" 6 8|88 8
2 |5120010042-9 | Spool 292Mm For Shaft 82.1/4" 86 810 12
3 15232010657-5 | Shaft §2.1/4" X 2365Mm 2
3 |5232010656-7 | Shaft 32.1/4" X 1167Mm 2
> 3 15232010655-9 | Shaft §2.1/4" X 1466Mm 2| 4
3 |5232010654-0 | Shaft 32.1/4" X 1765Mm 2
4 16020311197-8 | French Head Bolt 1" X 5" 8F Unc1A Gr5 Rp Special 12116 16 | 16 | 16
5 16020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 8 116 16|16 | 16
6 |6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 24132132 32|32
7 16020010420-2 | Pressure Washer 1" Media Industry 12,16 1 16 | 16 | 16
8 |5024010039-5 | Smooth Washer #26,2 X @44 X 4,75Mm 1211616 | 16 | 16
A 9 | 5558210009-7 | Bearing Bolt Lock 12116 | 16 | 16 | 16
‘ AT 10 | 5024050005-9 | Concave Washer Of Tip Shaft With Hole Of 2.1/4" 21414 414
St v 5 11 | 5024050009-1 | Convex Washer For Shaft #2.1/4" 21414 4|4
16 12 | 5024050010-5 | Smooth Washer 862 X 92 X 6,00Mm 4 8/8 88
13 | 5558050005-5 | Lock Of Nut Of Shaft 4188 8|8
14 | 5456010017-8 | Hexagonal Nut 2.1/4" 7Fp(§)—W Wrench 84Mm Height 58Mm (Special) 418 8 8|38
15 | 3170470501-0 | Concave Notched Disc Blade Wdimple 28 X 7,50 Hc Rd 2.14 Internal Bevel 16|18 1 20 | 22 | 24
15 |1 3071470501-2 | Concave Plain Disc Blade Wdimple 30 X 7,50 Hc Rd 2.14 Internal Bevel 16 |18 20|22 24
15 | 3071500501-4 | Concave Plain Disc Blade Wdimple 30 X 9,00 Hc Rd 2.14 Internal Bevel 16|18 1 20 | 22| 24
15 | 3171470501-9 | Concave Notched Disc Blade Wdimple 30 X 7,50 Hc Rd 2.14 Internal Bevel 16 | 18 | 20 | 22 | 24
15 13171500501-0 | Concave Notched Disc Blade Wdimple 30 X 9,00 Hc Rd 2.14 Internal Bevel 16|18 120 22| 24
15 |3172500501-9 | Concave Notched Disc Blade Wdimple 32 X 9,00 Hc Rd 2.14 Internal Bevel 16 | 18|20 22 | 24
*|tem 1 - See page 8 ’ 16 16020010412-1| Pressure Washer 5/8" Media Industry 811611611616
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Item
All

Code Product description

5024010381-5 | Convex Washer @200 X 37,5Mm The Bearing
5080010728-5 | Bushing @79,4 X #123,1 X 46Mm

6020010995-6 | Axial Gascket Ring @96 X @117Mm
6020350034-6 | Bearing 32216

5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas)
5368010413-8 | Axial Spare Front/Rear Bearing W/Protection
5136018374-6 | Protection Plate

5024010379-3 | Concave Washer @230 X 47,6Mm Bearing
5080010575-4 | Central Bushing Of The Bearing

5538010215-2 | Cover Of Axel Bearing

6020190114-9 | Gascket @140 X @182 X 1/64"

6020010406-7 | Pressure Washer 3/8" Media Industry
6020010410-5 | Pressure Washer 1/2" Media Industry
6020310062-3 | Hexagonal Head Bolt 1/2" X 3/4" 13F Unc Gr5 Rt
6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt
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ATENGAO ATTENTION ATENCION

AD TRAMSFORTAR D WHEK TRAMEFORTING THE AL  [HAMN:
EGUIFMENT FLACE TIL FIS. 0

TOk LOCK TO ALMATE THE  EHEL FISTON,
HYDRAL-  LAFREGION DEL NIGND T DE

LA PRF: i
MESIGO E OAS MANCLEL

oA,
A0 RETIRAR A TRAVL
FIXAR & MESMA MO
IWFLENEAIT.

L
PRESSURE ON THE

LK FISTON AND HOSEE.

WHEN UNLOCKING THE Fia-
TOK, ATTACH THE FESTOM
LOCK DEVICE OH THE INPLE-
MENT.

FELIIPO
A

SPORIAS LU
L LI 1 TRARA
PaRA SLIVLAR.

AL FETRAR LA TRA80 OEL
PETON, FUAR LA KISHA FH
ELERURG.

Item 2
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Item

Code

Product description

All

6020070522-2
5206010150-7
5206010308-9
5206010310-0
6020070886-8

v B W N =

Sticker Gtcr-C (540 X 110Mm)

Sticker - Warning -Place Piston Lock For Transport
Sticker Hydraulic Hoses Warning(150 X 95Mm)
Sticker Disc Warning (150 X 95Mm)

Sticker Lubricate And Retighten (58 X 195Mm)

_ = AN

>> BALDAN

0 dlaa hidraullcn trabalha soh alta pressa, &
pode penetrar na pele, caussndo graves
farimantes.

A\ ATTENTION

*El acaite hidrulica trabaja a alkta prosion ¥
en Ia piel, causanda

pucde pe

Al conectar o des

lax mangueras

hidriulicas slivie Ia presion del circuito.

A\ ATENCION

“The hydraulic il opcrates wnder high
Pressure and can penetrats rough the chack
the consenation condilions of the housss
periodically and substits immediately i
andy Indication of laskags i found.

“Release the pressure in the circuit prior o
connecting or disconnecting the hidraulic
hasss.

Item 3

Item 1

“Mantcnha.se sempra longe dos
elemantos atlvos ds maquina [discos),
ox mesmos sds afisdes o podem
provecar acldentes.

Ao proceder qualquer servige nos
dlscos ultliza (wvas nes MEos.

A\ ATTENTION

+Krop away from the active slaments of
the machine (dise blades), they are
sharp and may cause accidents.

“When conducting any sorvice on active
elements. use safety gloves.

-

iy,

A ATENGAO |

A\ ATENCION

LUBRIFIQUE O
*Maniangasa siempre a distancia de los IMPLEMENTO
dixcos do [amagquina. las mismas extam
afilados y pu:u:n provocaracidentes. E APERTES 08
PARAFUSOS

*Cuamio tenga que NAcer Blun Bervicle
BN los discos, wse guantes en las

DIARIAMENTE

A CAUTION

LUBRICATE
THE ENGINE
AND TIGHTEN

THE BOLTS DAILY

‘ A ATENCION

LUBRIQLIE EL
EQUIPC Y APRIETE
LOS TORNILLOS
DIARIAMENTE

Item 4

Item 5

Son 1 REORIEES
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br
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